Caution: You must read this before you proceed.

© % e Not for commercial use. For residential use only.

e Do not put hot items directly on furniture surface.

@ 9 e Do not clean furniture with harsh cleansers or polish.

/ {:} e [0 obtain the longest lifespan of your outdoor products,
minimizing exposure to direct sunlight is recommended.

@ [‘}ﬂ e  Children should not climb or jump on the furniture.

@ L e Do not write on furniture without a padded barrier to
protect the surface.

e [0 obtain the longest lifespan of your outdoor products,
/ L‘_) avoid extended and lengthy exposure to rain, snow,
and direct sunshine. Whenever possible cover the
product and /or place under patio or awnings.

% e Stains may be removed with mild soap solution and
] damp cloth.

. Dust and pick-up spills using a clean, non-colored, lint-
v @ free cloth.

Page 1 OF 8



CAUTION: This Chair is NOT a TOY.
Keep your child/children at bay during the assembly process.

No. Picture Description Qty
A Base 1
B :_/\ Axis of rotation 1
g
C Seat support rod 3
D Seat 1
E % Left armrest 1
F % Right armrest 1
G Backrest 1

Page 2 OF 8



: @ Cushion 1

No. Picture Description Qty
@ @ M6 Spring washer 7
@ @ M8 Spring washer 17
Yy
©) M8 Nut 17
@ M8 Big washer 15
5 (((((@((@(@(@ M8x25mm Screw 7
® M8x30mm Screw 5
@ M8 Small washer 3
M6 Washer 15

M6 Screw 1 5

M6x40mm Screw 5

® | @

-
—0
ot v 5
g
D
i
W

@

@ M8x35mm Bolt 3
@3 M8 Nut cap 7
® 5
RS Washer 9
@ 5
() \Bx35m Seren 5

Page 3 OF 8



Before Beginning Assembly:

@

% ® Read instructions, cover to cover-
?ﬂi‘ ® Have 2 adults on hand for assembly-
@ ® Do not assemble on flooring or carpet-
b e Assemble on a clean non-marring surface (packing foam)-

@ ® Save all packaging until finished-

17

Overview

Backrest(G)
Left armrest(E) Right armrest(F)
Seat(D) Cushion(H)
Base(A)
Seat support rod(C)

Axis of rotation(B)

FRONT FACING

Page 4 OF 8



This Chair has multiple parts and may require up to some 30 minutes to
assemble.

To give you an overview of the Chair parts, the above picture is to help you put
the various parts into perspective.

Please read through the instructions below to familiarise yourself with the parts
and steps before assembly.

Step 1

Step 2

Install the part C(seat support rod) to the part A(base).with washer(@®)), spring
washer((1)) and screw((9)) using wrench({s)).
DO NOT fully tighten at this stage.

Page 5 OF 8




USE PART ®(M8X25MM SCREW), PART ® (M8 BIG WASHER) AND PART ® (M8 SPRING
WASHER), PART ® (M8 NUT) AND PART@ (WRENCH) TO INSTALL THE PART B(AXIS OF
ROTATION).CONNECTING WITH SEAT SUPPORT ROD (C).

DO NOT fully tighten at this stage.

Step 4

USE PART ® (M8X30MM SCREW), PART @ (M8 BIG WASHER) AND PART ®(M8
SPRING WASHER), PART ®(M8 NUT) AND PART @ (SPANNER) TO INSTALL THE
PART @ (REINFORCING IRON PIECE) ON TO THE PART B(AXIS OF ROTATION).

DO NOT fully tighten at this stage.

Step 5 @
©,

9

D 2

@

B 19

W,

8

USE PART ®(M8X35MM SCREW), PART @®(WASHER), PART @®(M8 BIG WASHER) AND
PART @(M8 SPRING WASHER), PART ® (M8 NUT) TO INSTALL THE PART D(SEAT)
CONNECTING WITH PART @ (REINFORCING IRON PIECE) OF PART B

(AXIS OF ROTATION) ADD THE PART @3 (CAP) TO THE END OF SCREW

DO NOT fully tighten at this stage.

Page 6 OF 8




©

CONNECT THE PART G(BACKREST) AND PART D(SEAT) WITH PART®
(MBX30MM SCREW), PART ®(M6 WASHER) AND PART ®(M6 SCREW)
USING PART ®(WRENCH).

DO NOT fully tighten at this stage.

Step 7

CONNECT THE PART E AND F(ARMRESTS) AND PART D(SEAT) WITH PART
@ (MBX40MM SCREW), PART ® (M6 WASHER), PART (®(M6 SCREW) USING
PART @®(WRENCH).

DO NOT fully tighten at this stage.

Page 7 OF 8




Step 8

E or F

ADJUST THE PART E AND F(ARMRESTS) TO THE PART G(BACKREST) WITH PART
©@ (M8X35MM BOLTS), PART (M8 SMALL WASHER), PART®(M8 SPRING WASHER),
PART ®(M8 NUT) USING PART ® (WRENCH) AND PART @ (SPANNER). AND THEN
ADD THE PART @3(CAP) TO THE END OF BOLTS.

DO NOT fully tighten at this stage.

Step 9

Tighten all screws and bolts.
Upon completion of full assembly, bolt up-all screws can be tightened down.

PUT THE PART H(CUSHION) ON THE PART D(SEAT) AND FASTEN TO THE PART

G(BACKREST)
Your chair is now ready for use..

Page 8 OF 8



